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liTech EMC Test Report: MOT 250110
ualirec Date: 25.01.2010, Rev. 2
EMC Lab

Test Report details:

Test commencement date: 10.01.2010
Test completion date: 13.01.2010
Customer’s representative: Eli Basri
Issued on: 25.01.2010

Assessment information:

This report contains an assessment of the EUT sigalactromagnetic Compatibility based upon tests
carried out on the samples submitted. The resahitamed in this report relate only to the itensdd.
Manufactured products will not necessarily givenitieal results due to production and measurement
tolerancesQualiTech, EMC Lab does not assume responsibiityahy conclusion and generalization
drawn from the test results with regards to otlpexcsnens or samples of type of the equipment
represented by test item.

The EUT was set up and exercised using the corigur, modes of operation and arrangements defined
in this report only.

M adifications:
Modifications made to the EUT

None
Modifications made to the Test Standard

None

Summary of Compliance Status

Unintentional Radiations

Test Spec. Clause Test Case Remarks

47 CFR 8§15.407(b)(6) & §15.109/209, ICES-003 RSINGECction 7.2.3.2 Radiated Emission- (Receive mode)  Comply

47 CFR 8§15.407(b)(6) & §15.107/207, ICES-003 RSINGECction 7.2.3.2 Power line Emission measurements  Comply
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liTech EMC Test Report: MOT 250110
uairiec Date: 25.01.2010, Rev. 2
EMC Lab

1. General Description

Description of the EUT system/test Item:
Product name: EWP3100 Semi Rugged VOWLAN Phone
Model: EWP3100

FCC ID: AZ489FT7038
IC: 109U-89FT7038

Description:

The EUT is a Smartphone which provides mobile vaicd data communications over wireless network
to users inside an enterprise.

The Smartphone includes: Smartphone with voicegeition for hands-free dialing, Walkie-talkie call
button for dispatch and PTT calls (including prevélk groups), two way SMS and Instant Text
Messaging, Email, Contacts, Calendar, Tasks etlyydmg viewing mail attachments and many other
built-in tools. Also includes access to enterpepglications, standard mobile internet browsed, the
ability to pair with Bluetooth headsets and oth&rdBooth devices such as personal computers.

Voice is transmitted/received through WLAN in daitashion only, using Voice-over-IP protocols. The
phone has no other wide area (WAN) voice transcgj\yeence the term “Single mode”.

The Single Mode VOWLAN solution is intended to leage unlicensed WiFi spectrum, WLAN
infrastructure, and existing telephony infrastruetto provide wireless services, including voicéhua

an enterprise campus.

It is capable of operating in the unlicensed 2.4z®HEnd using 802.11b/g protocols or in applicable 5
GHz bands using the 802.11a protocol.

The EUT also contains a Bluetooth technology farshange interfaces and 3.2Mp auto-focus camera.
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2. Method of Measurements

2.1. Radiated Emission measurements:

Measurements were performed at a 3-meter measureiiséance in the semi-anechoic chamber in order
to evaluate the radiated electromagnetic interfezerinaracteristics of the EUT. The EUT was plawed

a non-metallic table/support, 0.8m above the tinletavas configured, arranged and operated in a
manner consistent with typical application and loadditions. The test program of exercising the
equipment ensured that various parts of the EUEwegercised to permit detection of all EUT
disturbances.

An appropriate antenna depending upon the frequenme, per ANSI C63.4-2003 clause 4.1.5 was
used. While the turntable was being rotated, thghtt®f the antenna was varied from 1 to 4m for the
frequency range of 30MHz to 1GHz. The highestatati emission was detected by manipulating the
system cables to the worst-case position. Thisgqe®evas repeated for both antenna polarizatiores. Th
spectrum up to 10GHz was investigated for emissiosisg a band-reject filter where appropriate.

The amplitudes of worst-case emission were measuitedhe detector modes and resolution bandwidths
over various frequency ranges according to theireauents of ANSI C63.4-2003 clause 4.2.

2.2. Power Line Emission measurements:

The EUT was placed on a non-conductive table/sufg@rcm above the reference ground plane. The
EUT was configured in accordance with ANSI C63.420sing a 5@H/50 ohm LISN.

Compliance with the provisions was based on thesorements of the radio frequency voltage between
each line and the ground at the power terminal.

The EUT was operated in receive mode and thenlwath DSS and DTS transmitters operating
alternately and the worst case results were predent
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ualiTech Date: 25.01.2010, Rev. 2
EMC Lab

2.3. Configurations for measurements:

Charger configuration

Inside Semi Anechoic Chamber

0

NNTN 5211B ( Earbud wiclip
and PTT surveillance)

AC/DC Adapter
(SPN5202C)

110 VAC

N,
N 4

Note: Refer to Appendix B for SPN 5202C FCC Dediaraof conformity

PC Configuration

Inside Semi Anechoic Chamber

NNTN 5211B ( Earbud wi/clip
and PTT surveillance)

Compaq 6910P Model
HSTNN-C31C

110 VAC

USB Port

Mouse
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valiTech Date: 25.01.2010, Rev. 2
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3. Test Facility & Uncertainty of Measurement

3.1. Accreditation/ Registration reference:
- A2LA Certificate Number: 1633.01

3.2. Test Facility description

The tests were performed at the EMC Laboratory liQeeh Division, ECI Telecom Group
Address: 30, Hasivim St., Petah Tikva, Israel.
Tel: 972-3-926-8443

3m Anechoic Chamber:

The 3m-screened chamber is used in two configursttithe semi-anechoic configuration for Radiated
Emission measurements and the full-anechoic cordtgun for Radiated Immunity tests.

Semi Anechoic Configuration:

Measurement distance 3m
Chamber dimensions 9.5m x 6.5m x 5.2m
Antenna height 1-4m

Magnetic field>80dB at 15 kHz

>90dB at 100 kHz

Electric field>120dB from 1MHz to 1GHz
>110dB from 1GHz to 10GHz

Shielding Effectiveness

Ferrite tiles on the walls and ceiling

Absorbing material Frankonia hybrid absorbing material in selectedtwrs on the walls

Normalized Site Attenuation +3.49dB, 30MHz to 1GHz
measured at 5 positions

Transmission Loss

measured at 5 positions, at 1.5m height *3dB, 1GHz t0 18GHz

Full-Anechoic Configuration:

Measurement distance 3m
Chamber dimensions 7m x 4m x 3m
Antenna height 1.55m at Horizontal & Vertical pdations

Magnetic field>80dB at 15 kHz

>90dB at 100 kHz

Electric field>120dB from 1MHz to 1GHz
>110dB from 1GHz to 10GHz

Shielding Effectiveness

Ferrite tiles on the walls and ceiling Frankonidtig absorbing

Absorbing material material in selected positions on the walls andrflo

Field Uniformity to EN61000-4-3 +3dB 80MHz to 18GHz
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EMC Lab

3.3. Uncertainty of Measurement:

Uncertainty

Test Name Test Method & Range Combined std. Uc(y) Expanded U
[dB] [dB]
30MHz+230MHz, Horiz. polar. 1.8 3.6
Radiated Emission 30MHZz+230MHz, Ver. polar. 2.0 3.9
230MHz-1000MHz, Horiz. polar. 15 3.0
230MHz:1000MHz, Vert. polar. 1.5 3.0
. 9 kHz-150 kHz 1.4 2.8
Conducted Emission 150 kHz30MHz 11 2.2
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EMC Test Report: MOT 250110

Date: 25.01.2010,

Rev. 2

4. Unintentional Radiations: Report of Measurements ad Examinations

4.1. Radiated Emission, Receive Mode

Reference document:

47 CFR 815.109/209

Test Requirements:

Unwanted emissions below 1 GHz must comply withgéeeral field strength limits set
forth in Sec.15.209. Emission Level shall not exce limits of §15.109.

Test setup:

See sec 2.1

Method of testing:

Radiated

Operating conditions:

Under normal test conditions

S.A. Settings:

f <1GHz: RBW: 120kHz,VBW 300kHz
f >1GHz: RBW: 1MHz, VBW 3MHz

Mode of operation:

Receive

Pass

Environment
conditions:

Ambient Temperature: 22

Relative Humidity:
48%

Atmospheric Pressurg:
1011.4 hPa

Test Result:

See below

See Plot 4.1.1 — Plot 4.1.20

Test results:

Measured with charger configuration:

Frequency Ant. Type Ant. Ant. Pos.| Turn-table Radiated Class B Limit | Margin | Pass/
Pol. [em] Azimuth Emission at 3m Fail
[MHZz] [°] dB(uVv/m) dB(uVv/m) [dB]
32.744750 Biconical \ 100 238 30.6 40 94 Pass
2403.955000 Horn \ 100 46 39.2 54 -14.8 Pags
Note: Radiated Emission [dB//m] = measured [dBV] + Correction-factor [dB(1/m)]
Correction Factor = Antenna factor + @albbss
Measured with PC configuration (attached to USB port)
Frequency Ant. Type Ant. Ant. Pos.| Turn-table Radiated Class B Limit | Margin | Pass/
Pol. [em] Azimuth Emission at3m Fail
[MHZz] [] dB(uv/m) dB(uVv/m) [dB]
280.125000 Log-periodic H 100 108 37.7 46 -8.8 Palss
666.077925 Log-periodic \% 100 124 34.9 46 -1111 sPas
845.632000 Log-periodic H 100 119 37.5 46 -8.p Palss
1665.270000 Horn \ 100 301 29.3 54 -24.7 Pass
2491.650000 Horn \ 100 252 33.2 54 -20.8 Pass

Note: Radiated Emission [dB//m] = measured [dBV] + Correction-factor [dB(1/m)]
Correction Factor = Antenna factor + @albbss

Motorola Inc.
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EMC Test Report: MOT 250110

Date: 25.01.2010, Rev. 2
Measured with charger configuration:
Receive mode
Horizontal Polarization
Plot 4.1.1
[ca] SR 1.5
ACTY DET: PEAK
MERS DET: PEAK QF AUG
HER £13.8 HH:
26.89 dEplin
%ED REF SBH.B dBulsm FRERHP OH
dBs
ATH —
18 dE f
%WWWWM N M-ﬁ,ﬂ
VR SB
5L FC
ACORR

STRRT 3.0 HHz

STOR 238.6 MH:

IF EW 128 kHz FUG EW 368 kHz SWF 1HB meec
Vertical Polarization
Plot4.1.2
EEﬂ R 1.5
ACTY DET: FEAK
MERZ DET: FEAK OF AWG
HER 32.4 HMH:
4,12 dEplen
%ED REF SH.R dEulsm FRERMP 0N
dBs
ATH —
18 dE f
MWWWMWWMMW
WA SEB
S0 FC
ACORR

STRRT 3.0 HHz
IF EW 128 kHz

AUC BHW 388 kHz

STOP 238.8 HH:
SHF 1HB meec

Motorola Inc.
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EMC Test Report: MOT 250110

Date: 25.01.2010, Rev.?2
Horizontal Polarization
Plot 4.1.3
Eﬁﬂ R 1.5
ACTY DET: FEAK
MERZ DET: FEAK OF AWG
HER 1. @BBE GH:
37.86 dEplen
%ED REF GB.R dEulsm FRERMP 0N
dBs
ATH |'_
18 dE
L WW
N P
WA SEB
S0 FC
ACORR
STRART 2368.8 MHr ETOP {.HBBE CHz
IF EW 128 kHz FUG EW 368 kHz JHF 700 meec
Vertical Polarization
Plot4.1.4
Eﬁﬂ R 1.5
ACTY DET: FEAK
MERZ DET: FEAK OF AWG
HER 947 .5 HH:
36.77 dEp\im
%ED REF GB.R dEulsm FRERMP 0N
dBs
ATH |'_
18 dE
T P e
WA SEB
S0 FC
ACORR

STRRT 238.R MHz

IF EW 128 kHz AUC BHW 388 kHz

ETOP {.@BBE GH:
SHF 7PC mEeC

Page 12 of 29
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ualiTech Date: 25.01.2010, Rev. 2
EMC Lab
Horizontal Polarization
Plot 4.1.5
& OSE 1.5
LCTYV DET: PEAE
MELS DET: FELE OF AVG

Lo REF 70.0 dBE.Vim
10

MER 2.570 GHz
45.19 dBPFfm

dE/

H#LTH

0 dE

SR P I T T H-MMMW
P T ety Sy

WAL 3k

ac Fi

ACORE

ATART 1.000 GHz

#IF BW 1.0 MH= #ALVG EW 3 MH=

ITOP 2.900 GH=
IWP 43.9 m=ec

Vertical Polarization

Plot 4.1.6

& OSE 1.5

ACTV
MELS

Lo REF 70.0 dBE.Vim

DET: PEAEK
DET: FEAE QF AVG
MER Z.403% GHz
45.19 dBPFfm

10
dE/

H#LTH

0 dE

WAL 3k
ac Fi

ACORE

ATART 1.000 GHz

#IF BW 1.0 MH= #ALVG EW 3 MH=

ITOP 2.900 GH=
IWP 43.9 m=ec

Motorola Inc.
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Horizontal Polarization
Plot 4.1.7
& OSE 1.5

ACTYV DET: PELE
MELZ DET: PELE QF AVG
MEER 6.435 GHz
49.74 dBPFfm

Lo REF 70.0 dBE.Vim

10

dE/

H#LTH

0 dE

WAL 3k

ac Fi

ACORE

ATART 2.900 GH=z
#IF BEW 1.0 MH=

& OSE 1.5

ATOP 6.500 GH=
HAVE BW 3 MH=z WP 72.0 msec

Vertical Polarization
Plot 4.1.8

ACTYV DET: PELE
MELZ DET: PELE QF AVG
MER &.273 GHz
49.27% dBPFfm

Lo REF 70.0 dBE.Vim

10

dE/

H#LTH

0 dE

i

WAL 3k

ac Fi

ACORE

ATART 2.900 GH=z
#IF BEW 1.0 MH=

ATOP 6.500 GH=
HAVE BW 3 MH=z WP 72.0 msec

Motorola Inc.
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EMC Test Report: MOT 250110
Date: 25.01.2010, Rev. 2

A7 SE 1.5

Horizontal Polarization
Plot 4.1.9

ACTYV DET: PEAK

MELZ DET: PELE QF AVG
MEER 15.00 GHz
49.380 dBr_ﬁ.f.-"'rn

LOG EBREF 70.0 dBE.V/m

10

dE/

HLTH

Limit line=54dBuV/n

0 dB

WA Ik
3C F

RCORE

3TART 6.50 GH=z
#IF BW 1.0 MH=

& OSE 1.5

3TOP 15.00 GH=

#LUVG BW 10 H= 3WP 99.9 sec

Vertical Polarization
Plot 4.1.10

ACTYV DET: PELE

MELZ DET: PELE QF AVG
MEER 15.00 GHz
49.61 dBr_ﬁ.f.-"'m

Lo REF 70.0 dBE.Vim

10

dE/

Limit line=54dBpV/m |

H#LTH

0 dE

WAL 3k

ac Fi

ACORE

ATART 6.50 GHz
#IF BEW 1.0 MH=

ATOP 15.00 GH=

HALVE BW 10 Hz WP 99.9 =sec

Motorola Inc.
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‘ 2ua/l Tech Date: 25.01.2010,
EMC Lab

IF EW 128 kHz AUC BHW 388 kHz WP 18BB meec

Rev. 2
Measured with PC configuration:
Receive mode
Horizontal Polarization
Plot 4.1.11
[ca] SR 1.5
ALTW DET: FEAK
MER: DET: FEAK QF AUG
HER 213.8 HH:
28.57 dEplin
%ED REF SBH.B dBulsm FRERHP OH
dBs
ATH —
18 dE f
\mqﬁw'
VR SB
5L FC
ACORR
STRRT 3@.B HHz STOF 230.@ MH:
1F EW 138 kHz FUG BW 348 LHz SHP 1BB meec
Vertical Polarization
Plot 4.1.12
[ca] SR 1.5
ALTW DET: FEAK
MER: DET: FEAK QF AUG
HER 238.8 HH:
20.13 dEplin
%ED REF SBH.B dBulsm FRERHP OH
dBs
ATH —
18 dE f
VR SB
5L FC
ACORR
STRRT 3@.B HHz STOF 230.@ MH:

Motorola Inc.
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Horizontal Polarization

Plot 4.1.13
EEﬂ R 1.5
ACTY DET: FEAK
MERZ DET: FEAK OF AWG
HER 277.8 HHz
39.78 dBpllén
%ED REF GB.R dEulsm FRERMP 0N
dBs
ATH |'_
18 dE N
LM._AMM
f”ﬂfrrﬂ&ﬂk f X » b vhmhmﬂh”““”
I
WA SEB
S0 FC
ACORR
STRART 2368.8 MHr ETOP {.HBBE CHz
IF EW 128 kHz FUG EW 368 kHz JHF 700 meec
Vertical Polarization
Plot 4.1.14
EEﬂ R 1.5
ACTY DET: FEAK
MERZ DET: FEAK OF AWG
HER BES.1 HH:
37,42 dEplin
%ED REF GB.R dEulsm FRERMP 0N
dBs
ATH |'_
18 dE
ﬂ‘ ) 5 . ‘JN_MMM'-”
W SRR e Y R
WA SEB
S0 FC
ACORR
STRART 2368.8 MHr ETOP {.HBBE CHz
IF EW 128 kHz FUG EW 368 kHz JHF 700 meec
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Horizontal Polarization
Plot 4.1.15

& OSE 1.5

ACTYV DET: PELE
MELZ DET: PELE QF AVG
MEER 1.663 GHz
46.45 dBPFfm

Lo REF 70.0 dBE.Vim
10
dE/
H#LTH
0 dE

f e E”hAﬁwwwwwmmmwmhwmwﬂ“ﬂfﬁ“
LTI Tt e B e e T L e R

WAL 3k
ac Fi
ACORE

ATART 1.000 GHz ATOP 2.5900 GH=
#IF BW 1.0 MH= #ALVG EW 3 MH= WP 43.9 msec

Vertical Polarization
Plot 4.1.16

& OSE 1.5

ACTYV DET: PELE
MELZ DET: PELE QF AVG
MEER 1.663 GHz
49.91 dBPFfm

LOG REF 70.0 dBuV/m
10

dE/
#LTN
0 dE 7y

TN WY Y I"l ORIV PR RN

WAL 3k
ac Fi
ACORE

ATART 1.000 GHz ATOP 2.5900 GH=
#IF BW 1.0 MH= #ALVG EW 3 MH= WP 43.9 msec
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Horizontal Polarization
Plot 4.1.17
& OSE 1.5

ACTYV DET: PELE
MELZ DET: PELE QF AVG
MEER &.045 GHz
50.:25 dBPFfm

Lo REF 70.0 dBE.Vim

10

dE/

H#LTH

0 dE

WAL 3k

ac Fi

ACORE

ATART 2.900 GH=z
#IF BEW 1.0 MH=

& OSE 1.5

ATOP 6.500 GH=

HAVE BW 3 MH=z WP 72.0 msec

Vertical Polarization
Plot 4.1.18

ACTYV DET: PELE
MELZ DET: PELE QF AVG
MEER &.435 GHz
49.37%7 dBPFfm

Lo REF 70.0 dBE.Vim

10
dE/

H#LTH

0 dE

o

WAL 3k
ac Fi

ACORE

ATART 2.900 GH=z
#IF BEW 1.0 MH=

ATOP 6.500 GH=

HAVE BW 3 MH=z WP 72.0 msec

Motorola Inc.
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Horizontal Polarization
Plot 4.1.19

A7 SE 1.5

ACTYV DET: PEAK

MELZ DET: PELE QF AVG
MEER 15.00 GHz
49.39 dBr_ﬁ.f.-"'rn

LOG EBREF 70.0 dBE.V/m
10

dE/ —
HLTH Limit line=54dBuVv/m |_|

0 dB

WA Ik
3C F
RCORE

3TART 6.50 GH=z 3TOP 15.00 GH=
#IF BEW 1.0 MH=z #ALVG EW 10 H= 3WP 99.9 sec

Vertical Polarization
Plot 4.1.20

A SR 1.5

LCTY DET: PEAK
MELS DET: PELK QP AVG
MER 18.00 GHz
49.41 dBV/m

LOG REF 70.0 dB.V/m
10

dB/ A
# A TH Limit line=54dBuV/m ||
0 dE

VA 3E
3C Fi
RCORE

3TAET 6.50 GHz 3TOF 13.00 GH=
#IF BW 1.0 MHz #AVG BEW 10 Hz 3WP 299.3 sec
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EMC Test Report: MOT 250110

Date: 25.01.2010,

Rev. 2

4.2. Power Line Emissions measurements

Reference document;

47 CFR 815.107/207

Test Requirements:

The radio frequency voltage that is conducted lwatk the AC power line on any
frequency or frequencies within the band 150 kH2@dVIHz shall not exceed the limits|

in §15.107.

The emissions from an intentional radiator shallea@eed the field strength levels

specified in §15.207.

Any U-NII devices using an AC power line are regdito comply also with the

conducted limits set forth in Sec.15.207.

Test setup:

See Sec. 2.2

Operating conditions:

Under normal test conditions

Method of testing:

Conducted Emissions

S.A. Settings:

f <30MHz: RBW: 9kHz, VBW:30kHZ

Radio device:

Idle

Pass

Environment
conditions:

Ambient Temperature: 2@

Relative Humidity:
54%

Atmospheric Pressure
1011.4 hPa

Test Result:

See below

See Plot 4.2.1 - Plot 4.2.4

Test Results:

Worst case results of unintentional emissions anidsons while transmitters operating
alternately, measured at the charger 110VAC port.

“Phase” Lead
Measured Result Class B Limits Margin
Fr[i/(lqﬁglncy [dBuV] [dBpV] [dB] Pass/Fail
QP AVR QP AVR QP AVR
0.15 40.3 30.5 66.00 56.00 -25.70 -25.50 Pass
0.220448 35.3 26.6 62.80 52.80 -27.50 -26.20 Pass
0.284895 36.3 24.4 60.67 50.67 -24.37 -26.27 Pass
0.366658 39.9 30.5 58.58 48.58 -18.68 -18.08 Pass
0.584853 37.6 25.9 56.00 46.00 -18.40 -20.10 Pass
1.168865 39.2 23.2 56.00 46.00 -16.80 -22.80 Pass
“Neutral” Lead
Measured Result Class B Limis Margin
Fr[i/?'gze]ncy [dBpV] [dBuV] [dB] Pass/Fail
QP AVR QP AVR QP AVR
0.15 40.6 31.2 66.00 56.00 -25.40 -24.80 Pass
0.376575 39.3 29.2 58.35 48.35 -19.05 -19.1% Pass
0.45948 36.1 21.2 56.70 46.70 -20.60 -25.5( Pass
0.600415 35 24 56.00 46.00 -21.00 -22.00 Pass
1.58375 35.5 20.4 56.00 46.00 -20.50 -25.6( Pass
2.119013 31.4 15.3 56.00 46.00 -24.60 -30.7( Pass
Motorola Inc. Page 21 of 29 EWP3100 Semi Rugged VOWLAN Phone



EMC Test Report: MOT 250110

valiTech Date: 25.01.2010, Rev. 2
EMC Lab

Measured at the PC 110VAC port

“Phase” Lead
Measured Result Class B Limits Margin
Fr[i/?'gze]ncy [dBpV] [dBuV] [dB] Pass/Fail
QP AVR QP AVR QP AVR
0.17289 44.6 30.8 64.82 54.82 -20.22 -24.02 Pass|
0.24235 38.1 26.3 62.02 52.02 -23.92 -25.72 Pass|
0.329115 41 36.2 59.47 49.47 -18.47 -13.27 Pass
0.66912 36.2 30.6 56.00 46.00 -19.80 -15.40 Pass|
9.168983 36 29.9 60.00 50.00 -24.00 -20.10 Pass
15.425173 37.8 31.8 60.00 50.00 -22.20 -18.20 Pasg
“Neutral” Lead
Measured Result Class B Limits Margin
Fr[i/(lq |;Jg]ncy [dBuV] [dBuV] [dB] Pass/Fail
QP AVR QP AVR QP AVR

0.20593 46.4 29.6 63.37 53.37 -16.97 -23.77 Pass
0.274975 46.3 28.1 60.97 50.97 -14.67 -22.87 Pass
0.331725 46.3 37.6 59.41 49.41 -13.11 -11.81 Pass
0.486295 41 26.6 56.23 46.23 -15.23 -19.63 Pass
0.66001 37.7 29.3 56.00 46.00 -18.30 -16.70 Pass
0.755735 38.6 255 56.00 46.00 -17.40 -20.50 Pass
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Measured at the charger 110VAC port
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Measured at the PC 110VAC port
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5. Appendix

Appendix A: List of Measuring Equipment used:

Equipment Manufacturer/ Model Serial Number Due date
CISPR16 EMI Receiver HP8546A 3710A00392 30-06-10
Spectrum Analyzer 9kHz 22 GHz HP 8593EM 3536A00131 30-06-10
Spectrum Analyzer 100 Hz26.5 GHz Agilent E7405A US41160436 30-06-10
LNA Amplifier 1 GHz+ 18 GHz AMP — 5D-010180-30-10P-GW 618653 30-06-10
Power meter Agilent N1911A MY45100784 23-02-10
Dual Ridged Guide Ant.1-18 GHz EMCO 3115 9602-4677 -08aL0
Antenna 18 GHz 26.5 GHz Alpha Industry 861A/599 505 30-06-10
Turn table HD100 100/693 -
Antenna Mast HD 100 100/693 -
Biconical 20 —200 MHz Schwarzbeck VHBB9124 9124/0255 6-05-10
Log-Periodic 200 — 1000 MHz Schwarzbeck VUSLP9111] USIP9111184 16-05-10
Pre-Amplifier MiTed, AMF-5F 18002650-30- 945372 30-06-10
LISN Fischer 50/250-25-2 - 30-06-10
Transient Limiter HP11947A - 30-06-10
Notch Filter Micro-Tronics BRM50702-05 0001 30-06-10
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Appendix B: FCC Declaration of Conformity

SPN5202C

FRIAG ELECTRICAL[SHENZHEN) COMPANY LTD.
Hengeheng Industrial Zona, Kixiang.

Bac An Distict ShenZhen, 518102 Ching

Tal+35 T6R 2TA952658 Fau: +86 TAT 27475461

Owr Rett SRCOA1A0 -FMMI32

FCC Declaration of Conlormity

Wi, FRIWO ELECTRICAL (SHENZHEN) COMPANY LT,

Hungchenp Tndusorial Zone XiMianp,

BHao An Dizvict.Shenfhen, S1E102,CEIM A C
Dreclare under our sole responsibilitr that the designated produst

ACMC Adapter fype ¢ FMIPS2§20
CMotorola Kit Mo, SPNS2O2C)
Input: 1024 0Vae ~S0-GI0LE 124
Output: 5.0V de ! BEm A

1) lg i conformity with the roquitcrnents ofblectrnfruagzetic Cosypatibitity Divective and the
tesled aocording 1o the fallowing standard;

FCC 47 CFR FART 15 STMPART.CT.ASS T 2006

Stiart Mitchel)
Trginsenny hannger
Date: 14 th Sep, 2007

Page | of
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Support Equipment, 2nd device

Wheel Mouse Optical 1.1A USB and PS/2 Compatible
= 5V 100mA

..,

n

£

Support Equipment Notebook Compaq 6910p model HSTNMC31C
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Appendix C: Accreditation Certificate

_,‘;;l
o
A -
TR World Class Accreditation

This laboratory 1s sceredited in sceordance with the reeonized Intermational Standard ISOIEC 170252005 General Reguirements for
the Comperence of Testing and Calibration Lebaratories, This scereditation demonstrates wechnical competenee for o defined scope and the

The American Association for Laboratory Accreditation

of
7

-
>

Accredited Laboratory

AZLA has aceredited

QUALITECH (ECI TELECOM)

Petach-Tikva, Israel

for technical competenca in the field of

Electrical Testing

opcration of a laboratory guality management system (refer fo joing S5O-ILAC-TAF Communiqud daved & Sanuary 20091,

Presented this 27" day of May 2000,

Presudent & CEQ :3

For the Accreditation Couneil
Certificate Number 163301
Valid to September 30, 2010

Far the tents ar tpes af tests to which thic aceradivation applies, please rafer to the laborutory's Eloctrivel Scope of Avereditanon
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End of the Test Report
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